Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: XL/XLi Pinspotter Pin Elevator Assembly
XL/XLi Pinspotter Pin Elevator Assembly Description:

Parts available for the XL and Xli style pin wheels.
NOTE: This site is no longer updated with new information.


Components
090 004 041 090 004 041 Pin Elevator Assembly, LH, Even numbered lane
090 004 117 090 004 117 Pin Elevator Weldment, LH, Even numbered lane
090 004 042 090 004 042 Pin Elevator Assembly, RH, Odd numbered lane
090 004 116 090 004 116 Pin Elevator Weldment, RH, Odd numbered lane
090 002 065 090 002 065 Pin Elevator Belt
090 005 108 090 005 108 Pin Wheel Strip
938523050 938523050 Rivet, Pop, 1/8 x 5/16"
090 007 327 090 007 327 Pin Elevator Roller
809 865 725BG 809 865 725BG Hex Head Cap Screw, 3/8-16 x 4-1/2", Bag of 10
950 001 008 950 001 008 .750 x 1.25 x .080 F/LO Nylon
  •Previously used as a spacer with PBL bearings, this nylon material does not hold up to the torque required in this application and has been removed from those kits.   This washer is now used only with the steel pin elevator rollers of XL and XLi pinspotters.
090 003 116 090 003 116 Spacer
947 367 141 947 367 141 Washer, 7/8 x 13/32 x 1/8"
844 065 002BG 844 065 002BG Nut, Stover Lock, 38/-16, Bag of 10
880 781 240 880 781 240 Bolt, Shoulder, 3/4 x 1-1/2"
948 809 210 948 809 210 Washer, 1-5/16 x 5/8 x .09"
951 181 002 951 181 002 Washer, Split Lock, 5/8"
840 381 002BG 840 381 002BG Nut, Flex Lock, 5/8-11, Bag of 10
090 005 120 090 005 120 Bracket, Rail Standoff
834 557 002BG 834 557 002BG Nut, Hex, 5/16-18, Bag of 10
948 767 132BG 948 767 132BG Washer, SAE, Flat, Bag of 10
000 029 068 000 029 068 Rubber Mount
070 006 099 070 006 099 Rail, LH Machine
070 006 098 070 006 098 Rail, RH Machine
070 001 415 070 001 415 Bracket, Guard Rail
000 021 992BG 000 021 992BG Bumper
Sold in bags of 10.
090 003 112 090 003 112 Distributor Mount
070 006 045 070 006 045 Post, Distributor Support Assembly
070 006 047 070 006 047 Tubing, Distributor Support Assembly
831 566 002BG 831 566 002BG Nut, Hex, 3/8-24, Bag of 10
000 026 032 000 026 032 Spring, Distributor Lateral Drive
070 006 030 070 006 030 Spring, Safety Link
809 857 365 809 857 365 Screw, Hex Head, 5/16-18 x 2-1/4"
844 057 002BG 844 057 002BG Nut, Stover Lock, 5/16-18, Bag of 10
070 008 449 070 008 449 Spacer, Distributor Support Assembly
948 761 112BG 948 761 112BG Washer, 11/32 x 11/16 x 1/16, Bag of 10
947 356 617 947 356 617 Washer, 5/16, Grade 8
090 003 102 090 003 102 Hoop Weldment
809 857 405BG 809 857 405BG Hex Head Cap Screw, 5/16-18 x 1/2", Bag of 10
090 005 106 090 005 106 Hinge Spacer